@HITACHl 8~ CIRCULAR SAW Model PSM-8

1 PSM-B
1-89



® HITACHI

8” CIRCULAR SAW

Model

PSM-8

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION Q1Y NO. NO. USED DESCRIPTION QTY
4 9618502 1 Saw Cover 51 961835C 1 Stator Assembly (includes Item 50)
5 948454 7 Spring Washer M5 10 53 953174 2 Hexagon Tapping Screw D5x55
6 949239 3 Machine Screw M5x16 10 54 961819C 1 Armature
7 957561 1 HITACHI Labe! 55 930163 1 Distance Washer
10 9618342 1 Liner (B) 56 9618002 2 Fan Guide
1" 9618282 1 Inner Cover 57 946362 1 Bearing Lock
12 608VVM 1 Ball Bearing 608VVMC2EPS2L 58 6202vv 1 Ball Bearing 6202VVCMPS2S
13 9618042 1 Lock Plate 59 9618112 1 Handle Cover
14 9618052 1 Spindle Gear 60 A 949368 2 Slotted Set Screw M4x10 till 10/85 10
15 9618362 1 Rivet D6 608 938477 2 Hexagon Socket Head Screw
16 9618582 1 Sub Cover M5x8 since 11/85
17 9618402 1 Cushion 61 949249 4 Machine Screw M5x45 10
18 9618372 1 Push Nut 62 949424 4 Washer M6 10
19 940867 1 Bearing Holder 63 980487 2 Brush Holder
20 8003vVV 1 Bal! Bearing 6003VVCMPS2S 64 9379432 2 Auto-Stop Carbon Brush 2
21 958063 1 Washer 65 940540 2 Brush Cap
22 9584062 2 Thrust Washer 66 940778 1 Cord Armor  D10.7
23 9618072 1 Bush 67 5004002 1 Cord
24 9618542 1 Safety Cover 68 949312 1 Wing Nut 10
25 9618522 1 Return Spring 69 949433 1 Bolt Washer M8 10
26 9618062 1 Bearing Cap 70 9618142 1 Angle Mount
33 673489 1 Retaining Ring D5 " 9618562 1 Base
4 949453 2 Spring Washer M4 10 72 949332 4 Flat Head Screw MS5x12 10
35 949215 1 Machine Screw M4x6 10 73 961796 1 Hex. Socket Head Screw M5 x 10 (old
36 961803 - 1 Spring 961996)
37 9618022 1 Lock Pin 74 960266 1 Cord Clip
38 949331 2 Fiat Head Screw M5x10 10 75 954004 2 Tapping Screw D4x16
39 949322 3 Flat Head Screw M4x10 10 76 961820 2 Tube(D)
40 9618182 1 Knob 77 9618102 1 Double Pole Switch {Piilar Type)
41 949216 1 Machine Screw M4x10 10 86 9618152 1 Knob
42 956384 2 Tapping Screw D4x20 87 949434 1 Bolt Washer M10 10
43 949423 8 Washer M4 10 88 9618132 1 Slide Mount
44 9618392 1 Cover Plate 89 968643 1 Retainining Ring D4
45 961443 1 Bearing Bush 90 9618332 1 Liner (A)
46 958705 4 Tapping Screw D4x25 91 9618122 1 Special Bolt M10
47 - 1 Name Plate 92 949628 1 Bolt M8x30 10
48 961823P 1 Housing Assembly (inciudes ftem 60B.63) 94 961961 1 Guard Plate
49 6200vV 1 Ball Bearing 6200VVCMPS2S 95 949331 1 Flat Head Screw M5x10 10
50 958032 2 Brush Temminal 97 9620788 1 Washer Set




